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CLIENT: Traverse Flooring  
  336 NE 3 Ave.  
  Delray Beach, FL 33444 
  Attn.: Robert Heddle 
     
 

Test Report No:  3691285PP03 Date:   20 February 2015 
 
  
SAMPLE ID: 18” x 18” Vinyl Tile / Obelisk / Boardwalk identified as 2012. 
  
 
DATE OF RECEIPT:  12 February 2015 
 
 
TESTING PERIOD:  18-19 February 2015 
 
 
TEST REQUESTED: The submitted samples were tested for Dimensional Stability in accordance 

with the procedures outlined in ASTM F2199-09. 
 
   
TEST RESULTS:  See page 3. 
 
 
PREPARED BY:      SIGNED FOR AND ON BEHALF OF 
        SGS NORTH AMERICA INC., 

     
 
Reyon Williams, Sr. Lab Tech    J. Sherrier, CPLP, Lab Manager 
Packaging & Materials Lab     Packaging & Materials Lab 
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CLIENT: Traverse Flooring 
 
SAMPLE DESCRIPTION: 
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2012 

 
Note:  Sample ID: 18” x 18” Vinyl Tile, Obelisk, Boardwalk identified as 2012 as shown in the photo 

above. 
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TEST RESULTS: 
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DIMENSIONAL STABILITY 
 ASTM F2199-09 

 
Direction Dimensional Stability Linear Change 

 in/linear ft % 
   

Length 0.001 0.01 
Width 0.001 0.01 

 
Note: Sample ID: 18” x 18” Vinyl Tile / Obelisk / Boardwalk identified as 2012. 
 Exposure Conditions: Sample exposed to 180 ± 3.6°F temperature for 6 hours, afterwards 

sample allowed to cool at room temperature for 24 hours. 
Lab Environment: Temperature 23° C, Humidity 50 % 

 Specimen Conditioning: 24 hours minimum 
 

We trust the results and our comments will prove useful and informative.  Should you have any 
questions, please feel free to contact us. 

******** 
End of Report 
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